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Zhejiang J&A Testing Technology Co., Lid. (hereinafier “the Company ") guarantees impartiality, independence and honesty

of the testing and is responsible for the testing results. The company keeps confidential all information of testing samples

provided by the Principal and protests its ownership .
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The report is invalid if altered.
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The test report will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without the red

inspection and testing stamp for exclusive u se.
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Any written disagreement to this report shall be raised 1o the Company within 15 days after receiving of the test report. For

mandatory lasks assigned by administrative depariments of the governnent, if the inspected company disagrees with the test

results of sampling, it should be conducted in accordance with the documents of the government administrative depariment

and relevant national laws and regulations
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The Principal shall guarantee that samples received by the Company are tvpical, authentic and accurate. The test results

shown in this report are onlv applicable for subm itted samples.
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by using separate page(sjof the report or other use of any part of the page.
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other related activities.
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WE%E (Report No.): HC223274 #2701, £ 1270 (Page2of12)
%1 FEEARBALSRE
KA S FHEB M Ri& (m/s) R.& 5 & (kPa) Hom (°C) XA

L3t A 2022.11.7-2022.11.8 1.5 E ) 100.2 12 iy
E R4 2022.11.6-2022.11.7 1.9 3 100.3 12 3]
It G At 2022.11.6-2022.11.7 2.3 A 100.3 11 )
ZE A 2022.11.6-2022.11.7 2.0 % 100.3 11 )
EFREPRA 2022.11.7-2022.11.8 1.8 g 100.2 11 Hy
R EA 2022.11.7-2022.11.8 1.6 o] 100.2 12 My
AL A 2022.11.7 1.5 i 99.9 3 Hy
FEFRAT 2022.11.7 1.4 ) 99.9 3 B
R EH 2022.11.7 1.6 A 99.9 2 By
F 24 2022.11.6 1.3 A 100.1 2 A
b G Af 2022.11.6 1.4 b 100.1 2 3]
ZE R 2022.11.6 1.4 # ik 100.1 2 A

IRThER MRS ERAE/ Zhejiang J&A Testing Technology Co., Ltd.

fihl: T TR IX %% 13356 4 D ¥: 2 )=, 310053

Add.: 2" Floor, Building D, Ne.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
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#&mE (Report No.): HC223274
£2 BREARAEMER
FAf b4 K AF B ks ¥l R B . X3 i) 45 R
e 2022.11.7-2022.11.8 | HC22327400101 2 pg TEQ/m? 0.012
F24H 2022.11.6-2022.11.7 | HC22327400201 —EmEA pg TEQ/m? 0.047
It & 4t 2022.11.6-2022.11.7 | HC22327400301 —EEE pg TEQ/m? 0.032
ZF A 2022.11.6-2022.11.7 | HC22327400401 —REE pg TEQ/m? 0.070
FEPRA 2022.11.7-2022.11.8 | HC22327400501 —RER pg TEQ/m? 0.010
H R EA 2022.11.7-2022.11.8 | HC22327400601 —ERA pg TEQ/m? 0.026

ST hZENRHEERAE) Zhejiang JEA Testing Technalogy Co., Ltd.

Hihl: #FITHBON TTRIT X %288 1335 5 D #: 2 [z, 310053

Add.: 2 Fioor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
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4595 (Report No.): HC223274 # 47, 3127 (Page 4 of 12)
k2 FBEAEMNER ()
FAE B4 FAE R M5 40 5 B e il £

ALt At 2022.11.7-2022.11.8 | HC22327400102 *H(a)it pg/m’ <0.0013
£ 24 2022.11.6-2022.11.7 | HC22327400202 Fit(a)e ug/m? <0.0013
A6 g 4+ 2022.11.6-2022.11.7 | HC22327400302 Kt (a)ie pg/m’ <0.0013
=B A 2022.11.6-2022.11.7 | HC22327400402 FH(a)it ng/m? <0.0013
FETRH 2022.11.7-2022.11.8 | HC22327400502 FIH(a)re ug/m? <0.0013
HREM 2022.11.7-2022.11.8 HC22327400602 F i (a)ik ug/m? <0.0013

IMTh R MREER AT/ Zhejiang J&A Testing Technology Co., Ltd.

Mok, HEVT RO MTRIT X %84 13356 4 D #5 2 J=, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
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&S (Report No.): HC223274 #5571, 31270 (Page5o0f12)
£3 —RALHERBFHIERLER
FAF B Ax | om B KA B A FAFH A il £
211 1.9
8:49 0.3
e EE) 2022.11.7
14:34 1.4
20:28 1.3
2:01 1.9
8:25 0.4
FEFRH 2022.11.7
14:13 0.9
20:09 1.3
2:20 2.3
8:37 0.6
#REH 2022.11.7
14:24 1.6
20:20 0.8
— f sk (mg/m?)
2:22 1.6
) 8:37 1.6
(24 2022.11.6
14:19 1.0
20:01 i
2:07 0.9
8:17 1.3
A8 At 2022.11.6
14:11 0.7
20:16 1.5
2:14 1.0
o 8:25 19
ZE A 2022.11.6
14:02 0.4
20:08 0.9

IRThIMRISERAR/ Zhejiang J&A Testing Technology Co., Ltd.
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—eE R R FHAREN AR AR
ML HC22327400101 FAHE 163. 5m? ARE /
5K B (p) i PR (por) M % ¥ KA (TEQ)
—RRA pg/m? pg/m? I-TEF pg/m?
% 2,3,7,8-TCDD N.D. 0.003 x1 0.0015
f,é 1,2,3,7,8-PeCDD N.D. 0.02 x0.5 0.005
= 1,2,3,4,7,8-HxCDD N.D. 0.006 0.1 0.0003
jf; 1,2,3,6,7,8-HxCDD N.D. 0.008 x0.1 0.0004
2 1,2,3,7,8,9-HxCDD N.D. 0.01 x0.1 0.0005
;_"_ 1,2.3,4,6,7,.8-HpCDD N.D. 0.008 x0.01 0.000040
%u 0OCDD 0.04 0.02 x0.001 0.000040
PCDDs & & 0.068 - . 0.0078
2,3,7,8-TCDF N.D. 0.003 0.1 0.00015
1,2,3,7,8-PeCDF N.D. 0.01 x0.05 0.00025
% 2,3,4,7,8-PeCDF N.D. 0.01 x0.5 0.0025
. 1,2,3,4,7,8-HxCDF N.D. 0.005 x0.1 0.00025
? 1,2,3,6,7,8-HxCDF N.D. 0.002 x0.1 0.0001
e 1,2,3,7,8,9-HxCDF N.D. 0.006 x0.1 0.0003
j; 2,3,4,6,7,8-HxCDF N.D. 0.005 x0.1 0.00025
%6 1,2,3.4,6,7,8-HpCDF 0.006 0.006 x0.01 0.000060
1,2,3,4,7,8.9-HpCDF N.D. 0.009 x0.01 0.000045
OCDF N.D. 0.01 x0.001 0.0000050
PCDFs & & 0.036 = ’ 0.0039
—"%23# 5% (PCDDs+PCDFs) 0.10 - g 0.012

HiE:

FRKAE(p): B SRR A

AW L FARE (TEQ) : WH A48% F23,78TCDD &K A ;
M) AR A s PR e, A YRR 24 i TRt .

T hENRHSERAE/ Zhejiang J&A Testing Technology Co., Ltd.
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—E % X R S AR AT R
Homks HC22327400201 KAFE 163. 8m3 HRE / o

52K (p) # i TR (pov) # M % ¥ ik B(TEQ)

=RER pg/m? pg/m® I-TEF pg/m®

% 2,3,7,8-TCDD N.D. 0.005 x1 0.0025
f,é 1,2,3,7,8-PeCDD N.D. 0.008 x0.5 0.002
= 1,2,3,4,7,8-HxCDD 0.013 0.004 %0.1 0.0013
i 1,2,3,6,7,8-HxCDD 0.013 0.004 x0.1 0.0013
it 1,2,3,7,8,9-HxCDD 0.010 0.003 x0.1 0.001
; 1,2.3,4,6,7,8-HpCDD 0.060 0.007 x0.01 0.0006
% 0OCDD 0.21 0.005 %0.001 0.00021
PCDDs & ¥ 0.31 - . 0.0089

2,3,7,8-TCDF 0.027 0.006 0.1 0.0027
1,2,3,7,8-PeCDF 0.036 0.006 x0.05 0.0018

3 2,3,4,7,8-PeCDF 0.041 0.006 x0.5 0.020
A 1,2,3,4,7,8-HxCDF 0.042 0.003 x0.1 0.0042
i 1,2,3,6,7,8-HxCDF 0.039 0.003 %0.1 0.0039
N 1,2,3,7,8,9-HxCDF N.D. 0.005 x0.1 0.00025
f;i 2.3,4,6,7,8-HxCDF 0.034 0.004 0.1 0.0034
i 1,2,3,4,6,7,8-HpCDF 0.13 0.004 x0.01 0.0013
1,2,3,4,7,8,9-HpCDF 0.020 0.005 x0.01 0.0002
OCDF 0.074 0.006 x0.001 0.000074

PCDFs & & 0.45 - - 0.038

—*2% %¥ (PCDDs+PCDFs) 0.76 - X 0.047

ik FMRE(p): TRFREMEAL;
ML ExE (TEQ) : WHA4MY F2,3,78-TCDD MR ERA;
SR B AR T A IR e, PN S IR A a2 TR,

SRThZEIEMEHSEIR AT/ Zhejiang J&A Testing Technology Co., Ltd.

Huhk: R AR X % 1335 5 D # 2 J, 310053

Adad.: 2 Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053
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Bk B MK IEAR T HER
PE R HC22327400301 PR 164. 1m? SEE /
5 MK (p) # i R (pou) #FP L& KA (TEQ)
3
BRE pg/m? pg/m? I-TEF pg/m®
% 2.3.7.8-TCDD N.D. 0.007 x1 0.0035
f& 1,2.,3,7.8-PeCDD N.D. 0.008 0.5 0.002
=, 1,2,3,4,7,8-HxCDD N.D. 0.005 x0.1 0.00025
;’? 1,2,3,6,7,8-HxCDD 0.018 0.004 0.1 0.0018
&f 1,2,3,7,8,9-HxCDD N.D. 0.004 *0.1 0.0002
5 1,2,3,4,6,7,8-HpCDD 0.096 0.007 x0.01 0.00096
3 0CDD 0.17 0.005 x0.001 0.00017
PCDDs /&% 0.30 - . 0.0089
2,3,7,8-TCDF 0.020 0.006 x0.1 0.002
1,2,3,7,8-PeCDF 0.026 0.005 x0.05 0.0013
2 2.3.4.7,8-PeCDF 0.025 0.005 %0.5 0.012
=10 12,3,4,7,8-HxCDF 0.021 0.002 0.1 0.0021
X
= 1,2,3,6,7,8-HXxCDF 0.022 0.003 x0.1 0.0022
::f; 1.2,3,7,8,9-HxCDE N.D. 0.004 x0.1 0.0002
ok 2,3,4,6,7.8-HxCDF 0.028 0.003 %0.1 0.0028
“# 1.2,3,4,6,7,8-HpCDF 0.056 0.003 x0.01 0.00056
1,2,3,4,7,8,9-HpCDF N.D. 0.004 %0.01 0.000020
OCDF 0.042 0.006 x0.001 0.000042
PCDFs & & 0.24 - . 0.023
— &% 8.& (PCDDs+PCDFs) 0.54 3 ¢ 0.032

S SRk () = B IR A AR
NS ERE (TEQ) : WH AH48% F2,3,78-TCDD # /M E iR A ;
SR AR T A IR e, AN S SR A V2 TR,

IRThEMREER LS/ Zhejiang JEA Testing Technology Co., Ltd.

Ml HETA UM IR X %284 1336 5 D # 2 )=, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 3 10053
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—eE 3% K F RN R Aot H 4
Hoth 5 HC22327400401 FAE 164. 4m? G AE 7
52 )R JE (p) # th TR (pou) A M Y2 KA (TEQ)
e
BRE pg/m? pg/m? I-TEF pg/m?
% 2,3,7,8-TCDD N.D. 0.008 x1 0.004
fjé 1,2,3,7,8-PeCDD N.D. 0.009 x0.5 0.0022
= 1,2,3,4,7,8-HxCDD 0.017 0.006 %0.1 0.0017
; 1,2,3,6,7,8-HxCDD N.D. 0.005 x0.1 0.00025
2+ 1,2,3,7,8,9-HxCDD 0.018 0.005 x0.1 0.0018
5 1,2,3,4,6,7,8-HpCDD 0.12 0.008 x0.01 0.0012
3 OCDD 0.22 0.007 %0.001 0.00022
PCDDs & & 0.39 - - 0.011
2.3,7.8-TCDF 0.047 0.009 0.1 0.0047
1,2.3,7,8-PeCDF 0.049 0.008 x0.05 0.0024
% 2.3,4,7,8-PeCDF 0.064 0.008 %0.5 0.032
E 1,2,3,4,7,8-HxCDF 0.049 0.004 x0.1 0.0049
e
iy 1,2,3,6,7,8-HxCDF 0.054 0.004 x0.1 0.0054
X 1.2.3,7,8,9-HxCDF N.D. 0.005 x0.1 0.00025
#
o 2.3,4,6,7,8-HxCDF 0.069 0.004 %0.1 0.0069
M 1,2,3,4,6,7,8-HpCDF 0.16 0.005 %0.01 0.0016
1,2,3,4,7,8,9-HpCDF 0.027 0.006 %0.01 0.00027
OCDF 0.091 0.007 %0.001 0.000091
PCDFs 2 & 0.61 - & 0.059
—"23%# %% (PCDDs+PCDFs) 1.0 - 2 0.070
Bix: ALK AE(p): —ERKEA AL

AW B FEE (TEQ) : HHEAH4Y F23,7,8-TCDD #9/7 FiRA;
SOk R T TR, H A S IR AL R,

IRTh e MRHEER AR/ Zhejiang J&A Testing Technology Co., Lid.
Hiht: #FITAHUONTTIRIL X e84 1335 5 D 4 2 =, 310053
Add.: 2@ Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

4t Website: www.jatests.com
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—eE 3 K R AR M AR AT AR
omth HC22327400501 AAEE 164. 3m? AT 7
S IR (p) 1% M (po) #H % K E(TEQ)
=REX pg/m? pg/m? I-TEF pg/m?
% 2,3,7,8-TCDD N.D. 0.006 x1 0.003
i: 1,2,3,7,8-PeCDD N.D. 0.007 0.5 0.0018
= 1,2,3,4,7,8-HxCDD N.D. 0.003 0.1 0.00015
Z;:z‘ 1,2.3,6,7,8-HxCDD N.D. 0.003 0.1 0.00015
*F 1,2,3,7,8,9-HxCDD 0.005 0.003 x0.1 0.0005
; 1,2,3,4,6,7,8-HpCDD N.D. 0.007 x0.01 0.000035
% OCDD 0.088 0.005 x0.001 0.000088
PCDDs & & 0.11 - - 0.0057
2,3,7,8-TCDF 0.008 0.004 0.1 0.0008
1,2,3,7,8-PeCDF N.D. 0.004 x0.05 0.0001
% 2,3,4,7.8-PeCDF N.D. 0.004 x0.5 0.001
A 1,2,3,4,7,8-HxCDF N.D. 0.002 x0.1 0.0001
E 1,2,3.6,7,8-HxCDF N.D. 0.003 x0.1 0.00015
e 1,2,3,7,8,9-HxCDF N.D. 0.003 x0.1 0.00015
i; 2,3,4,6,7,8-HxCDF 0.016 0.003 =0.1 0.0016
) 1,2,3,4,6,7,8-HpCDF 0.038 0.004 x0.01 0.00038
1,2,3,4,7.8,9-HpCDF N.D. 0.004 %0.01 0.000020
OCDF N.D. 0.006 %0.001 0.0000030
PCDFs & ¥ 0.075 - 2 0.0043
—®23% 3 ¥ (PCDDs+PCDFs) 0.18 - * 0.010

Fix:  FEMRA(e): RITRBMEAL;
EWLEkE (TEQ) : WH A% F23,78-TCDD M ERA;
STk AR T AR IRE, HI A YK A4 B IRt

BT h S NESER S/ Zhejiang J&A Testing Technology Co., Ltd.

ikl HETCABUM R X i 228 1335 5 D #: 2 /2, 310053

Add.: 2" Fioor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
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—eE % A R Ak M R A H 2R
PN HC22327400601 K AEE 163. 7m? AT /

SR (p) #r th PR (por) # MY ¥R E(TEQ)

—RRX pg/m? pg/m® I-TEF pg/m?

‘5} 2,3,7,8-TCDD N.D. 0.02 x1 0.01
f)é 1,2,3.7,8-PeCDD N.D. 0.007 x0.5 0.0018
= 1,2,3,4,7,8-HxCDD N.D. 0.004 %0.1 0.0002
?}r 1,2,3,6,7,8-HxCDD N.D. 0.004 x0.1 0.0002
& 1,2,3,7,8,9-HxCDD N.D. 0.004 (0.1 0.0002
; 1,2,3,4,6,7,83-HpCDD 0.047 0.007 %0.01 0.00047
E;é OCDD 0.099 0.006 %0.001 0.000099

PCDDs & & 0.17 - . 0.013

2,3,7.8-TCDF 0.015 0.006 x0.1 0.0015
1,2,3,7,8-PeCDF 0.024 0.005 %0.05 0.0012

% 2,3,4,7,8-PeCDF N.D. 0.005 0.5 0.0012
=8 1,2,3,4,7,8-HxCDF 0.023 0.003 %0.1 0.0023
ﬁi 1,2,3,6,7,8-HxCDF 0.033 0.004 x0.1 0.0033
N 1,2,3,7.8,9-HxCDE N.D. 0.004 %0.1 0.0002
i 2,3,4,6,7,8-HxCDF 0.025 0.004 x0.1 0.0025
“# 1,2,3,4,6,7,8-HpCDF 0.079 0.004 x0.01 0.00079
1,2,3,4,7,8,9-HpCDF 0.018 0.005 x0.01 0.00018
OCDF 0.072 0.006 x0.001 0.000072

PCDFs & & 0.29 - z 0.013

— &% % ¥ (PCDDs+PCDFs) 0.46 E < 0.026

Fik:  FARE(p): DRI ZAA;
AN L EAE (TEQ) : #WH A48Y F2,3,78-TCDD @M EiRA;
2 i AR A TR, AN SR E A2 BRI,
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